@5 EIVENTIIRE

VEHICLE PARTS CATALOG




FO1 Z%Z¢ FRAME




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |41000-5040 MAIN FRAME FHEF R 1
2 |47410-5040 GUARD, MAIN FRAME (L) FHERER (A 1
3 [47430-5040 GUARD, MAIN FRAME (R) FAEZEH CHD 1
4 |47420-5040 GUARD, MAIN FRAME (1) FEZEN IR 1
5 |GB/T818 M6%20 SCREW (M6%20) TR SKIRAT M6+20 38
6 [9011-060120 RUBBER WASHER ( & 6% & 12:2) B b 6% d 1242 38
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23

N}
NG




F02 THJ. /578 FRONT. REAR DIFFERENTIAL




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |27160-5040 NUT , SHAFT SET HRIE M18%1. 5 4
2 |GB/91 3.2%35 PIN , SPLIT 3.2%35 FFI4Y 3. 2%35 4
3 |87440-5040 SHAFT SET, R.REAR Joi A7 Pl (609mm) 1
4 [87400-5040 REAR DIFFERENTTAL VRN SYDY 1
5 [6B/T5789 M12%1.25%115 |BOLT, FLANGE (M12%1.25%115) INFE L IERE M12%1. 25%115 1
6  |GB/T5789 M12+1.25%100 |BOLT, FLANGE (M12%1.25%100) INFAVE S IERE M12%1. 25%100 1
7 [41982-5040 SUPPORT, REAR DIFFERENTIAL EERAEP & 1
8 |GB/T6187.2 M12%1.25|LOCKNUT, FLANGE (M12%1.25) IS LB WA RE M12%1. 25 6
9 |GB/T5789 M12+#1.25%25 |BOLT, FLANGE (M12%1.25%25) INFRVEZE IR M12+%1. 25%20 1
10 [69845-5040 DEAD PLATE, HAND BRAKE T RIHUBRZE ] e AR 1
11 |GB/T6187.1 M8 LOCKNUT, FLANGE (M8) INFIV AT B2 B M8 2
12 [GB/T5789 M8*20 BOLT, FLANGE (M8%20) INFIVEZEIERE MB*20 2
13 |81120-5040 HAND BRAKE ASSY TR S A 1
14 |87450-5040 SHAFT SET, L.REAR Ja 225l (627mm) 1
15 [GB/T5789 M10x%15 BOLT, FLANGE M10%15 INFAVE LB M10%15 3 o A4 F Ay
16 |87410-5040 COUPLING FLANGE e asik=2 (1) 1
17 |57980-5040 GRIP BRAKE FrHEh AL 1
18 [GB/T93 6 SPRING WASHER &6 FREEE 06 6
19 |GB/T5782 M6%12 HEX SCREW (M6%12) NS R ME*12 6
20 |GB/T96.2 &10%d30%2 |WASHER ( & 10% b 30%2) P b 10% b 3042 1 ESEk
21 [GB/T5782 M10%15 HEX SCREW (M10%15) NFRIERE M10%15 1 ESEk
22 [87430-5040 COUPLING PLASTIC WASHER A R B A 1
23 [87360-5040 SHAFT SET, FRONT HI Y- 2
24 87320-5040 DEAD PLATE, FRONT DIFFERRENCIAL (F) |Fif 74 §if [ 52 AR 1
25 |87310-5040 DEAD PLATE, FRONT DIFFERRENCIAL (R) |Hif 74 )i [ 52 A 1
26 [GB/T6187.2 M10%1. 25|LOCKNUT, FLANGE M10%1.25 PN LT IR RE M10%1. 25 4
27 |GB/T5789 M10%1.25%25 |BOLT, FLANGE (M10%*1.25%25) NFVE A TS MLO*1. 25%25 4
28 |87311-5040 ATR HOSE, DIFFERENTTAL A 2
29 87300-5040 FRONT DIFFERENTIAL FIFZRENSYDY 1




BTHEREE. BTVRE FRONT SWING ARM . FRONT SHOCK

FO3




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |52100-5040 FRONT SHOCK [HORCA 35904 2
2 |GB/T5789 M10%1.25%55 |BOLT, FLANGE (M10%1.25%55) INFRVECZ IR M10%1. 25%55 4
S LOCKNUT, FLANGE (M10%1. 25) AR W0k 25 | 10
4 152300-5040 FR. UPPER SWING ARM HI R 2
5 |52450-5040 NYLON BUSH R e e 12 D 17%D22%17. 5
6 |52360-5040 BUSH, FR. UPPER SWING ARM A EPRE e £ 2 ® 10% D 174203
7 |GB/T5789 M10%1. 254225 |BOLT, FLANGE (M10%1.25%225) INHRVEZIRRE M10%1. 25%225| 2
8 [52380-8040 BALL, FR. UPPER SWING ARM A R3Sk 2
9 |52380-8041 CIRCLIP A EARE ECLP RE R E 2 IRk et
10 [GB/T93 12 SPRING WASHER ¢ 12 PR b 12 2 BRSL AT
R N LOCKNUT, FLANGE (M12%1. 25) AT URIRER1251.25 | 2 ER KA
12 |52500-5040 FR. LOWER SWING ARM R 2
13 |52560-5040 BUSH, FR.LOWER SWING ARM H M B E 4 D 10% D 17%56. 5
14 [6B/T5789 M10X1.25%80 |BOLT, FLANGE (M10X1.25%80) INFHVE 28R M10%1. 25480 4
15 |52511-5040 BALL, SWING ARM. FR(LOWER) IR 2SS 2
16 |GB/T5782 M8*16 HEX SCREW (M8*16) INFSKIZRE MS*16 6
17 |GB/T93 8 SPRING WASHER ¢ 8 WER T $8 6
18 |GB/T97.1 8 WASHER & 8% & 16%1. 6 S b 8% b 16%1. 6 6
19 |GB/T6170 M8 NUT M8 INFHIREE M8 6
20 52590-5040 GREASE NIPPLE W (725) 6 M6
21
22
23

N}
NG




F04 Hi% /B FRONT WHEEL ASSY




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS

1 [6B/T5789 M10%1.25%25 [BOLT, FLANGE (M10%1.25%25) INHRVEZIREE M0k, 25%25 4

2 |GB/T93 10 SPRING WASHER ¢ 10 HEEEE $ 10 4

3 [81111-5040 FRON CALIPER, BRAKE (L) HlzhE (A 1

4 [81114-540 FRON CALIPER, BRAKE (R) HBEH () 1

5 [59230-5040 KNUCKLE SET, L Il 1) 1

6 [59240-5040 KNUCKLE SET, R A 1) 1

7 |GB/T276 BEARING 6007RS Bk 6007RS 4

8 [54120-5040 CENTER SPACER R 1) 1 Sl AR B A (6D 2 @ 35% D 45%25
9 [GB/T5782 M8*20 BOLT (M8%20) NS B MB%20 8

10 |59200-5040 BRAKE DISC RPIE 2 D 220% D 80%4
11 [54101-5040 BOTL, TIRE (M12x%1.5%38) e RUEAE M12%1, 5%38 8

12 [54100-5040 FRONT WHEEL B 2

13 |55100-5040 FRONT TIRE (25%8-12) Hrfelih 25%8-12 2

14 [54100-5040 RIM, FR. WHEEL HFSH 2

15 |54110-5000 NUT, TIRE (M12%1.5) RIS M12%1. 5 8

16 |54111-5000 STEEL RIM CAP B 2

17 |55190-5010 VALVE, RIM SREERES 2

18 |0 02 LOCKNUT, FLANGE (M10%1.25)  |Nfmikiiligiegst N10x1. 25 2

19 |GB/T5789 M10%1.25%55 |BOLT, FLANGE (M10%1.25%55) INFAVE 2SR M10%1. 25%55 2

19

20

21

22

N}
w




FO5 %W Z&% STEERING SYSTEM




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 [GB/T70.1 M5%15 BOLT (M5%15) 7S FR LA KR E] M5%15 6
2 |27230-5040 COVER, HORN BUTTON IR I\ T 1 e 1
3 |56000-5040 STEERING WHEEL J7 1) B ISk 1
4 156900-5040 STEERING COLUMN J7 [ FEAE 1
5 |GB/T6187.1 M8 LOCKNUT, FLANGE M8 INFHVE 2T B K IR R M8 4
6 |42231-5000 HOLDER, STEERING COLUMN J7 A A il 1
7 |GB/T5789 M8*30 BOLT, FLANGE (M8%30) INFE B MB%30 4
8 [27215-5000 COVER OF STEERING COLUMN 7 ) A e e 1
9 |GB/T16674.1 M8%25 |BOLT, FLANGE (M8%25) INFHVE 220K M8%25 2
10 [27250-5040 STEERING JOINT, STEERING J7 R WL AT 1
11 |27110-5040 STEERING ASSY J7 B B 1
12 [27150-5040 HOOP, STEERING COLUMN C(IRON)  |J7 [al HLI% o Hu i 2
13 |GB/T93 8 SPRING WASHER ( ¢8) FEAEE b 8 4
14 |GB/T5782 M8%25 BOLT (M8%25) NI M8*25 4
15 |GB/T6171 M12%1.5  |NUT MI12%1.5 INFABEERE M12%1. 5 4
16 |27120-5040 STEERING POLE e ) A 2 EEk
17 [27121-5040 BALL JOINT Bk Sk 2 IESEk
18 [27130-5040 NUT, BALL JOINT e BRI RE M12%1. 5 2 IEAEE
19 [GB/91 2.2%32 PIN , SPLIT 2.2%32 TFE4Y 2. 2%32 2
20
21
22
23
24
25
26
27

10




FO6 R BIHLE

ENGINE

11




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |GB/T93 8 SPRING WASHER ( ¢8) R 68 18
2 |GB/T70.1 M8*25 BOLT (M8%25) PN AR KRS MB*25 4
3 [87350-5040 FRONT TRANSMISSION SHAFT RS R (KR 1310mm) 1
4 117213-5040 NET COVER CVTHE XA ¥ 2
5 [9852—700901 CIRCLIP (& 70— 90) i & 70- b 90 2
6 [17211—5000 CVT HOSE, IMPORT WIND CVTHE X 1
7 [9852—801001 CIRCLIP (80~ ¢ 100) g & 80— 100 4
8 |17212—5002 JOINT, AIR INLET DUCT CVTRERE 42k 1
9 [10000-5220 ENGINE KAWL 1
10 [13211-5000 CIRCLIP A #5 H fi 1 R HE
11 |13200-5220 CARBURETOR Ao 2% L R 1 RN A
12 [GB/T6170 M8 NUT M8 INFHIRBE M8 10
13 [GB/T97.1 8 WASHER (& 8% b 20%1. 6) SEAPE b 8% b 20%1. 6 10
14 |42280-5000 SPRING WASHER OF ENGING RENLGE IR 3
15 |11030-5040 BRACKET OF ENGINE KNP E LA 1
16 [GB/T6171 M12%1.5  |NUT M12%1.5 INFHIRBE M12%1. 5 4
17 |GB/T6187.2 M12%1. 25|/LOCKNUT, FLANGE ( M12%1. 25) NIV R RE M12%1. 25 1
18 |11036-5040 HANGING POLE OF ENGING RANHLG H 1
19 |6B/T5785 M12%1.25%110 |BOLT, FLANGE (M12%1.25%110) INFIERE M12%1. 25%110 1
20 [GB/T93 10 SPRING WASHER ( ¢ 10) A & 10 5
21 |GB/T6171 M10%1.25 |BOLT M10%1.25 INFIREE M10%1. 25 5
22 17214-5040 NET COVER CVT H XA Y 1

12




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS

23 |17221-5040 CVT HOSE, EXPORT WIND CVT Hy M 1

24 17222-5002 JOINT, AIR OUT LET DUCT CVT H KU 42k 1

25 [GB/T 96.2 10 WASHER ( ¢ 10% & 30%2) SEER § 10%  30%2 1

26 |JB 982-77 24 WASHER ( & 24% d 32%2) AR b 24% b 3242 1

27 |JB 982-77 16 WASHER ( & 16% o 22:2) HEHME & 16% d22%2 1

28 |87410-5040 COUPLING FLANGE (1) Beptasi>s (D 1

29 |GB/T93 12 SPRING WASHER ( ¢ 12) R IE b 12 2

30 [GB/T16674 M12%1.5%150 [BOLT, FLANGE (M12%1.5%150) INFAIEAE M12%1. 5%150 2

31 [11710-5040 REAR ENGINE SUPPORT BOARD &I INEEIE S 1

32 [11791-5040 DUST, CUSHION RUBBER 22 i H e 2 d 10% & 14%40
33 [11731-5040 CUSHION RUBBER A 2

34 |GB/T5287 13 WASHER ( & 13% ¢ 44%3) SEPE b 13% b 44%3 2

35 |6B/T5785 M10%1.25%65 [BOLT, FLANGE (M10%1.25%65) INFAIZAE M10%1. 25%65 2

36 [11610-5040 FRONT ENGINE SUPPORT BOARD & ZhHLRTFELE 1

37 |17210-5040 EXPORT WIND HOSE, ENGINE FAN RENHLAE H S 1

38 [GB/T6187.2 M12%1. 25|LOCKNUT, FLANGE ( M12%1. 25) INFIE IR RE M12%1. 25 1 KL E
39 |GB/T97.1 10 WASHER (& 10% & 20%2) SEEEE ) 10% d 20%2 5

40 |GB/T70.1 M8%22 BOLT (M8%22) 7S A B A SR A M8#22 4

41

42

43

44

13




FO7 Je# &%

TRAILING WHEEL

14




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS

1 [6B/T5789 M10%1.25%55 [BOLT, FLANGE (M10%1.25%55) JNHRVE 2B M10%1. 25%55 4

2 |GB/T6187.2 M10%1. 25[LOCKNUT, FLANGE ( M10%1. 25) NPT B BERE M10%1. 25 10

3 [62100-5040 REAR SHOCK J Y s S 2

4 161160-5040 BUSH, BACK. UPPER SWING ARM Ja FEEE R E 2 ©10% D 17%161
5 [61110-5040 ARM SET.RR (UPPER) (L) Ja Ao AR A 1

6 [61150-5040 ARM SET.RR (UPPER)  (R) Ja A B A 1

7 [52590-5040 GREASE NIPPLE B (25) 10 M6

8 |GB/T5789 M10%1.25%180 |BOLT, FLANGE (M10%1.25%180)  |/NAVEZHZ2#: M10%1.25%180| 2

9 [52450-5040 NYLON BUSH BE e k& 12 D17 D22%17. 5
10 [6B/T5789 M12%1.25%100 |BOLT, FLANGE (M12%1.25%100) INFAVE L IERE M12%1. 25%100] 2

11 |GB/T6187.2 M12x%1. 25/LOCKNUT, FLANGE ( M12%1. 25) PN R RE M12%1. 25 4

12 [52470-5040 DUST CAP IEEE 1 8

13 52460-5040 BEARING Rl 12 O 18+ D 22%16
14 |61560-5040 FLANGE BUSH JaRE =N 2 ® 12+ D 18%66. 5
15 169230-5040 FLANG, REAR WHEEL (LEFT) ViYL e 1

16 69240-5040 FLANG, REAR WHEEL (RIGHT) VENEE e 1

17 [GB/T93 10 SPRING WASHER ( & 10) HEREE $ 10 4

18 [6B/T5789 M10%1.25%25 |BOLT, FLANGE (M10%1.25%25) INHRE L TR M10%1. 25%25 4

19 [61510-5040 ARM SET.RR (LOWER) (L) Ja 2 PR A 1

20 |61550-5040 ARM SET.RR (LOWER) (R) Ja A SR A 1

21 |GB/T5789 M10%1.25%75 [BOLT, FLANGE (M10%1.25%75) INFVE 28R MLO*1. 25%75 4

22 52560-5040 BUSH (LONG) Ja FREAE (KD 4 @ 10% D 17%56. 5
23 |61590-5040 BUSH (SHORT) i M EERE D 4 ® 125D 18%53. 5
24  [6B/T5789 M12x1.25%180 [BOLT, FLANGE (M12%1.25%180) JNHVE B MI2+1. 25%180) 2

15




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
25 |GB/T 276 BEARING 6007RS Bk 6007RS 4
26 |54120-5040 CENTER SPACER, BEARING (IRON) A 1) 1 Sl AR B A (6D 2
27 |81111-5040 FRON CALIPER, BRAKE (L) HlzhE (A 1
28 |81114-5040 FRON CALIPER, BRAKE (R) HBEH () 1
29 [GB/T5782 M8*20 BOLT M8%20 INFESKIE R M8*20 8
30 [59200-5040 BRAKE DISC RlbIE 2 D 220% D 80%4
31 |54101-5040 BOTL, TIRE M12x%1.5%38 FeRMERE M12%1. 5%38 8
32 |54100-5040 REAR WHEEL LZog'e 2
33 [55100-5040 REAR TIRE (25%10-12) JEde i 25%10-12 2
34 |54100-5040 RIM , RR. WHEEL J e 2
35 |54110-5000 NUT, TIRE FENRUZNE M12%1. 5 8
36 |54111-5000 CAP , WHEEL CENTER B 2
37 |55190-5010 VALVE , RIM T4 2
38
39
40
41
42
43
44
45
46
47
48

16




TiM CEILING JOIST

FO8

17



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |49110-5040 CEILING JOIST TiHl 1
2 |GB/T818 M6%20 SCREW (M6%20) TR R LR ETME*20 4
3 [9011-060120 RUBBER WASHER & 6% & 1252 BRI b 6% d 12542 4
4 [41720-5040 R, MAIN PROTECT POLE (TOP) i BRI THE 1
5 |41730-5040 T-RACKS THIZR 1
6 |GB/T70.1 M8*16 BOLT (M8%16) PN IR SR RS MB*16 2
7 |GB/T6187.2 M8+1.25 [LOCKNUT, FLANGE (M8%1.25) INFRE TR AR RE M8*1. 25 2
8 |GB/T5789 M8*1.25%40(BOLT, FLANGE (M8%1.25%40) INFITE SR M8*1. 25%40 2
9 41710-5040 L, MAIN PROTECT POLE (TOP) fe BEJRIHE 1
10 [GB/T70.1 M8%20 BOLT (M8+20) WS A BT S AL M8*20 8
11 [49911—5000 HANDLE, MAIN PROTECT POLE Je I THERL T4 1
12 |GB/T5789 M6%20 BOLT, FLANGE (M6%20) INFAVE L THNIE RS M6%20 2
13 [49912—5000 HANDLE CAP ,MAIN PROTECT POLE |J&| JHEdy T35 2
14
15
16
17
18
19
20
21
22
23
24

18




FO9 FIZE. Wi TBEHUS BX BRAKE. PEDAL, OIL

=

1 10 11 12 6 13

19




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 |81110-5040 CALIPER, BRAKE ( R & L AND F & R ) |#Izha%E (—HEPY) 1
2 |GB/T 6170 M8 NUT (M8) INFABEEE M8 2
3 |GB/T93 8 SPRING WASHER ( ¢ 8) H A b 8 3
4 [GB/T5789 M8*30 BOLT, FLANCE (M8%30) 7N FAVEETHNE RS M8*30 2
5 [81112-5040 ROOF BAR, BRAKE FZETH b6 1
6 |GB/T6170 M6 NUT (M6) NIIRERE M6 3
7 |GB/91 3.2%16 PIN , SPLIT 3. 2%16 FFEEY 3.2%16 1
8 |81113-5040 RACK, ROOF BAR A ZETHAF S48 1
9 [GB/119 & 8%20 PIN($ 8%20) Bi%E] & 8%20 1
10 [GB/T6187.2 M10%1.25|BOLT, FLANGE (M10%1.25) INFER AT IR RE M10%1. 25 1
11 [52450-5040 NYLON BUSH e e 2 O 17D 22%17. 5
12 |57310-5040 PEDAL, BRAKE R AR 1
13 |GB/T819.1 M6+%45 BOLT, FLANGE (M6%45) 1 FAREYTKIBET ME*45 1
14 |57340-5040 BUSH e (D 1 D10+ D 17%149
15 |GB/T5789 M10%1.25%180 [BOLT, FLANGE (M10%1.25%180) INFAVE LT MERE M10%1. 25%180 1
16 |57330-5040 TORSION SPRING R L AR L 3 1
17 |58710-5040 PEDAL, OIL JHIT ) AR 1
18 |58720-5040 PIN R eI 1 $ 8. 2% b 13%32
19 |GB/T5789 M8x1.25%50|BOLT, FLANGE (M8%*1. 25%50) INFIVE A THINERE M8*1. 25%50| 1
20 |GB/T5789 M6%55 BOLT, FLANGE (M6%55) INFHVE LTSRS M6%55 1
21 |58740-5040 EXTENSION SPRING JHI T DR AR [ Aoy 5 1
22 [57320-5040 COVER BOARD OF BRAKE PEDAL A R AR R il 1
23 [GB/T12617 &5%16  [RIVET ¢5%16 PrE] & 5%16 8
24 |58730-5040 COVER BOARD OF OIL PEDAL T TS BRCRE AR 1
25 [GB/T5789 M8%35 BOLT, FLANCE (M8%35) ISR ZETHNEAE M8*35 1
26 |GB/T6187.1 M8*1.25 [BOLT, FLANGE M8*1.25 NSRS B R BE M8 2
27 158310-5040 GUN CABLE i TNET£SS 1
28 |58410-5040 CHOKE CABLE N REDAS7 1

20




F10 #:3%% %4 HOLDER, SHIFT CHANGE LEVER

21




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 |GB/T5789 M12x%1.25%120 |BOLT, FLANGE (M12%1.25%120) |/SAVE ZHEK M12%1. 25%120 1
2 |GB/T6187.2 M12+1. 25|/LOCKNUT, FLANGE (M12%1.25) INFR AT MR RE M12%1. 25 1
3 |GB/T5789 M8*16 BOLT, FLANGE (M8%16) INFRVECEIHNIEAE MB*16 5
4 166200-5040 HOLDER, SHIFT CHANGE LEVER SR 5YDY 1
5 [53600-5040 BRACKET, SHIFT GEAR FEPY SO 1
6 [69840-5000 HANDBRAKE TR F W 1
7 |GB/T5782 M8*16 BOLT (M8%16) NSRS M8*16 2
8 [GB/T5789 M6%16 BOLT, FLANGE (M6%16) INFRVE AR M6%16 4
9 |GB/T93 6 SPRING WASHER &6 R 06 5
10 [GB/T6170 M6 NUT M6 INFHIZERE M6 4
11 |28621-5040 GEAR SHIFTING POLE A A IEFTA 1
12 [GB/T6177.1 M8 LOCKNUT, FLANGE M8 INFHTE TS BE M8 3
13 |GB/T6170 M8 NUT M8 7N FHZRENS 2
14 825145040 BOLT  (M8+%230) FERY MR IE A MB*230 1
15 |GB/T9161-SI6T-K KNVCKLE REARTNG (R) R 7k 2
16 [82510-5040 SHIFTING CONNECTING PART FEPS MY 1
17 |28611-5040 GEAR SHIFTING POLE B HFEATB 1
18 [81591-5240 SHIFT CHANGE ARM RN iR 1
19 |6B/T5287 d6%d22%2  |WASHER (b 6% b 22%2) FERIE b 6% 2242 1
20 |GB/T5782 M6%16 BOLT (M6%16) NS ME AR ME*16 1
21 |49311-5040 HEAT INSULATION R ENHLIE HA 1 28. 5%39
22 |58600-5040 HAND BRAKE CABLE e I ENIE RS 1
23 53700-5040 DECORATE COVER B, FRFWE 1
24 [GB/T845 ST4.8%16  [SCREW (ST4. 8%16) T RE RSk B BURETSTA. 8%16 6
25 [GB/T6170 M6-L NUT M6-L INSIREE M6— /e 2
26
27

22




F11 #5444 FENDER

23




CODE (PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 [53110-5040 FRONT FENDER( L ) HEEN D) 1
2 |53120-5040 FRONT FENDER( R ) AR e CfD 1
3 [53130-5040 BRACKET OF FRONT FENDER (L) ISV SR N 1
4 |53140-5040 BRACKET OF FRONT FENDER (R) (IEENE SR D) 1
5 |GB/T70.1 M8*16 BOLT (M8%16) 7S A B A S AL MB*16 8
6 [GB/T93 8 SPRING WASHER ( ¢ 8) FAE AP &8 8
7 [9011-060160 RUBBER WASHER (& 6% ¢ 652) B & 6% b 122 16
8 |GB/T818 M6%16 SCREW ( M6%16) TR ALK IRETME* 16 16
9 |63410-5040 REAR FENDER Ja etk 2
10 [63210-5040 BRACKET OF REAR FENDER (L) Ja Pt LA () 1
11 [63220-5040 BRACKET OF REAR FENDER (R) IEEENE SR N C D) 1
9
10
11
12
13
14
15
16
17
18
19
20
21
22

24




F12

JEERT LB SEAT

25




CODE (PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |45100-5040 SEAT JAE A S 2
2 |45210-5040 MAIN SLIDING TRACK T 2
3 |45220-5040 SLIDING TRACK NS 2
4 |GB/T70.1 M8+*16 BOLT (M8%16) WS A IRIAE Sk B4 M8* 16 12
5 |[6B/T93 8 SPRING WASHER ( ¢8) AP ¢ 8
6 [GB/T6170 M8 NUT M8 INFHIZRE M8
7 185900-5040 BELTS WITHIN BOLT AND NUT PRE A (RIS IR
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

26




27




CODE (PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 |14000-5040 MUFFLER, ASSY HE A A% Sk 1
2 |GB/T6187.1 M8 LOCKNUT, FLANGE (M8) INFRVE LT SRR M8 2
3 [14192-5040 WASHER = B A S ph o s Ay 4
4 [GB/T70.2 M8%55 BOLT (M8%55) P Sk SRR M8%55 2
5 [14710-5040 HOLDER, EXHAUST TH 75 A LS e 1
6 |14191-5040 SPRING HEH 75 A S ph o 2
7 |GB/T70.1 M8*16 BOLT (M8%16) 7S [ SR R AR M8 16 1
8 |GB/T93 8 SPRING WASHER ( ¢ 8) PP d8 1
9 [19510-3000 ATR_CLEANER, SUPPLY CIRAM TP 1
10 |GB/T5789 M6%*16 BOLT, FLANGE (M6%16) INFHVE SRS M6%16 2
11 [9852-130193 CIRCLIP (& 13- 19) g & 13- 19 4
12 [19511-5040 AIR HOSE, ENTER SR E 1
13 |GB/T5789 M6%20 BOLT, FLANGE (M6%20) INFHVE SRS M6%20 4
14 [9852-080093 CIRCLIP ( $8) i o8 6
15 119300-3000 VALVE , SUPPLY AIR —IRANMAE 1
16 |GB/T6187.1 M6 LOCKNUT, FLANGE (M6) AR LB B IR B M6 4
17 [19512-5010 AIR HOSE, SUPPLY JS R AN TE 1
18 |GB/T6170 M8 NUT M8 INFHIEERE NS 4
19 [44391-5040 VACUUM HOSE AN 1 d4X $8X100
20 |44392-5010 HOSE, THREE JOINT =imE 1
21 19391-5040 VACUUM HOSE AN A 1 d4X d8X650
22 |44520—5040 FUEL PUMP SET 1 R 4 1
23 |44421—5040 FUEL HOSE YOHE (B 1
24 144310-5010 FUEL PUMP SET AN NI E 1
25 19852-100113 CIRCLIP ( $10) £ d10 2
26 |44422—5040 FUEL HOSE FUlE (KO 1

28




F14 Z=y838 2 gk AIR FILTER

29




CODE (PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 [13721—5000 SNORKEL, AIR FILTER TR 1
2 [13722—5000 CLAMP 4 2
3 |13723—5000 INTAKE TUBE, AIR FILTER YRR TP EUE 1
4 [13724—5000 TOP COVER , AIR FILTER A bk 1
5 |13712—5040 BRACKET, AIR FILTER EabjsE S 1
6 |13711—5000 FILTER ELEMENT JELS 1
7 [13712—5000 SUPPORT, FILTER ELEMENT Y ESIAT RS 1
8 |13713—5000 FILTER ELEMENT SEAT JEEE 1
9 |13732—5000 SCREW WRET 1
10 [13733—5000 CLASP =il 2
11 [13734—5000 BOX, AIR FILTER b/t DTN 1
12 [13735—5000 DRAIN PLUG el 1
13 |13736—5000 CLAMP Hu i 1
14 [13737—5000 BACKFIRE ARRESTER o ERE 1
15 |13723—5040 IMPORT WIND HOSE, AIR FILTER YRS R 1
16 [13739—5000 EXHAUST TUBE RS 1
17 |13741—5000 CLAMP ik 1
18 |9811-200757 SPRING e BUE R 1
19 [9852-180203 CLAMP i 18- 920 1
20 9852-100163 CLAMP (10~ 16) g & 10-d 16 2
21 |GB/T93 6 SPRING WASHER ( & 6) P 06 3
22 |GB/T5789 M6%16 BOLT, FLANGE (M6%16) INFRVE AR M6%16 3
23 [GB/T6170 M8 NUT (M8) INFABEERE M8 1
24 [13724-5040 AIR HOSE , CRANKCASE R Bl k=e 1
25 [13700—5040 AIR FILTER PR A A 1

30




F15

BHIRS COOLING SYSTEM

31




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 [17200-5040 WIND SCOOPER, RADITOR KA T K 1
2 |GB/T5789 M6%16 BOLT, FLANGE (M6%16) INFVE LT RS M6*16 6
3 [6B/T93 6 SPRING WASHER ( & 6) R 06 4
4 [GB/T5789 M6%30 BOLT, FLANGE (M6%30) INFRVEZE TSRS M6%30 4
5 |[GB/T 96.2 6 WASHER & 6% & 18%1 SEE 6% b 18%1. 6 4
6 |GB/T5789 M8+*16 BOLT, FLANGE (M8%*16) INFAVE L THNIE S MB*16 1
7 |9852-220325 CLAMP ( $22-d32) o4 (b 22— b 32) 4
8 [17910-5040 INTAKE PIPE, ENGINE R KE 1
9 |GB/T93 8 SPRING WASHER ( ¢ 8) IR ¢ 8 1
10 |17990-5040 BRACKET, RADIATOR TKAE S B 1
11 |GB/T6187.1 M6 LOCKNUT, FLANGE (M6) NV L TH BB RE M6 4
12 [17900-5040 RADIATOR BR/KAH 1
13 |17920-5040 OUTLET PIPE, ENGINE RN K 1
14 |9852-100163 CLAMP ( 10— 16) o (b 10-d 16) 1
15 |17949-5000 HOSE, WATER K 1
16 [17902-5000 TK, RADIATOR RESERVE 78K A 1
17 |17931-5000 CLAMP N FEIK A 4 1
18
19
20
21
22
23
24

32




FUEL TANK

F16  HIF8 & L

33



CODE (PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 |GB/818 M6*30 SCREW (M6%30) TR R SRKIRET M6*30 4
2 19011-060120 RUBBER WASHER ( & 6% & 12%2) I & 6% b 1242 6
3 |47210-5040 COVER, RIGHT SIDE A R 1
4 |GB/T818 M6%*16 SCREW (M6%16) TR S IRETME%16 2
5 |GB/T6187.1 M16 LOCKNUT, FLANGE (M16) INFRTE BB IR RS M6 4
6 |44220-5040 CUSHION RUBBER TR AG S 4
7 |44300-5040 OIL TANK VALVE AR 1
8  |44100-5040 FUEL TANK Rk 1
9 |47110-5040 COVER, LEFT SIDE JeMIR 1
10 [44110-5040 CAP, FUEL TANK MHEAER 1
11 |34810-5040 SEAL WASHER LRSI 1
12 |34800-5040 FUEL LEVER SENSOR JH AR S 1
13 |GB/T96.2 5 WASHER (& 5% &b 15%1) P & 5% b 15%1 4
14 |GB/T823 M5%12 SCREW (M5%12) R Sk AR IRET ME%12 4
15 |49312-5040 HEAT INSULATION JHIAE I 8 B AR 1
16 |49313-5040 HEAT INSULATION IR 000 T B A 1
17 [44230-5040 BUSH RES 4
18
19
20
21
22
23
24
25
26

34




CARRIER AND ARMREST

AR HEEE5$HRF BUMPER .

F17

35



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 [GB/T5789 M8%20 BOLT, FLANGE (M8%20) INIRVE LR MB*20 2
2 [31320-5040 SUPPORT, TOW LA PR 1
3 [84200-5040 BUMPER ASSY TRESAT 1
4 |GB/T5789 M10%1.25%70 |BOLT, FLANGE (M10%1.25%70) INFAVEZE MBS M10%1. 25%70 2
5 |GB/T6187 M8 LOCKNUT, FLANGE (M8) IN PV A TH B SIE R M8 6
6 |GB/T5789 M8*25 BOLT, FLANGE (M8%25) INFATE LR AEM8 %25 2
7 |84250-5040 WINCH ASSY (2000%%) K4 2 (200085 1
8 |GB/T5782 M8*16 HEX SCREW (M8%16) INHH S IERE MB*16 2
9 |GB/T93 8 SPRING WASHER ¢8 HEEIE $8 6
10 [GB/T 97.1 8 WASHER (& 8% ¢ 16%1. 6) TFEF d8%d 16%1. 6 2
11 |GB/T6187.2 M10%1.25|/LOCKNUT, FLANGE (M10%1.25) PN R RE M10%1. 25 2
12 [GB/T70.1 M8%16 INNER-HEX BOLT (M8%16) PN IR AT SR R AR MB 16 4
13 |46200-5040 CARRIER TR 1
14 [GB/T70.1 M8%20 INNER-HEX BOLT (M8%20) W 7S A BT Sk R AL M8*20 4
15 |GB/T6187.2 M12:%1. 25/LOCKNUT, FLANGE( M12%1. 25) INFIVE TR R RE M12%1. 25 2
16 |81510-5040 SET BOLT (M12x%1. 25%140) Z R E W2 M12%1. 25%140 2
17 |GB/T5789 M8*40 BOLT, FLANGE (M8%40) INFAVE 22 IR A M8 %40 2
18 [38720-5040 RELAY ASSY, WINCH ARG R R 25 59 1
19 |41800-5040 FRAME ASSY FOR SPARE TIRE EIEES 1
20 |41155-5040 HANDRAIL, PASSENGER [IE7S R 1
21
22
23
24

36




F18 {{REB METER

37




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 [35910-5040 COVER, METER R b 1
2 [9011-050100 RUBBER WASHER (¢ 5% ¢ 10%1) P E & 5% & 10%1 3
3 |GB/T823 M4. 2%16 SCREW  (M4. 2%16) TN SRIRET M4, 2%16 3
4 |GB/T845 ST4.2X16 |SCREW (ST4.2X16) TR Sk B BUBET ST, 212 5
5 |GB/T96.2 5 WASHER (& 5% b 15%1) SFERB & 5% ¢ 15%1 8
6 |GB/T6187 M5 LOCKNUT, FLANGE (M5) INFAVE S TR B B B M5 3
7 [35920-5040 COVER, METER A T B 1
8 139400-5000 CIGARETTE LIGHT RO Bk 1
9 [37311-5040 WARNING SWTICH WORTF K 1
10 [37100-5040 IGNITION SWITCH RUKTFF R, 1
11 |34000-5040 METER B EI5Y57 1
12
13
14
15
16
17
18
19
20
21
22
23
24

38




F19 HSZAZ ELECTRICAL SYSTEM

ll 21 = E—

@ %N 4

15 P
G & _ . )
E:;;Er:rh\\ ] *' ’( , o '| ? ! o =
@-Q;#;‘ﬁ””"ﬂ"””"" 7|

7 Y 4
' U

39




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |37610-5040 SPOT LIGHT SWITCH ST I % 1 N
2 [66510-5040 2WD/4WD SWITCH —PYIRFF 1
3 |GB/T5789 M6%30 BOLT, FLANGE (M6%30) INFRVE A TINER M6%30 2
4 132500-5000 RECTIFIER, REGULATOR HELAS B 1
5 |GB/T6187.1 M6 LOCKNUT, FLANGE (M6) NV L TH BB RE M6 8
6 |32900-5000 CDI RUK AR S (CDI) 1
7 |31800-5000 STARTER RELAY J&A B4k FLE R R 1
8 [66500-5040 FOUR TO TWO DEIVE CONVERSION RELAY | DUBKAEHe 4k i 25 5L % 1
9 [38600-5010 ORGAN, FLASH PRI 8 I 1
10 366305040 WIRE, HORN Ha I W\ 2 21 1 1
11 |37400-5340 COMBINED SWITCH ASSY HETFK 1 1
12 |GB/T5789 M6%20 BOLT, FLANGE (M6%20) INFAVE L THNIE RS M6%20 6
13 |33400-5000 COIL ASSY., IGNITION e B 1
14 [36710—5040 FUSE BOX ASSY N Sa 1
15 366005040 MAIN WIRE HARNESS T4 (CF188) 1
16 [37400-5040 HANDLEBAR SWITCH (L) FEAEF IR L 1
17 |36620-5040 WIRE, MOTOR JA B Hy ik g 4 A 1
18 [33611-5010 BAND, BATTERY Hyehz iy (L=140mm) 1
19 |33610-5010 BATTERY, ASSY (YTX20L-BS) EH (YTX20L-BS) 1 175X 86 X 154
20 [33620-5010 BATTERY BOX FA Yt 1
21 [GB/T5789 M6%12 BOLT, FLANGE (M6%12) INFAVE A TIERS M6%12 1
22
23
24

40




F20 4TE5MH4& LAMP AND ACCESSORIES

41



CODE (PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 |35610-5000 FRONT TURNING LIGHT 2 ) KT AR 2
2 |GB/T6187.2 M12%1.5 |LOCKNUT, FLANGE (M12%1.5) PNV E TR R R M12%1. 5 2
3 |35110-5040 HEADLIGHT HIKAT (JUTE A012) 2
4 |GB/T5789 M6+45 BOLT, FLANGE (M6%45) INFRVE L THNERE M6%45 4
5 |GB/T6187.1 M6 LOCKNUT, FLANGE (M6) INFRVE BB IR RS M6 8
6 [GB/T923 M6 CAP NUT (M6) i JEIEEE M6 4
7 [35120-5040 BULB KT AT 2
8 |35130-5040 BULB TOCKT AT 2
9 138500-5000 HORN HEL IR Tk e 1
10 [GB/T6187.1 M8 LOCKNUT, FLANGE (M8) INFVE LT S IR R M8 2
11 [GB/T16674.1 M8%20 |HEX SCREW (M8%20) INFHIERE M8*20 6
12 |GB/T6170 M8 NUT (M8) INFABEERE M8 2
13 |GB/T93 8 SPRING WASHER ( ¢ 8) A & 8 2
» 56510-5000 REAR VIEW MIRROR (L) I Ja i 1
56610-5000 REAR VIEW MIRROR (R) A Ja 1
15 |GB/T5789 M8%45 BOLT, FLANGE (M8%45) INFAVE LTSS M8*45 2 ERC
16 |9011-080160 RUBBER WASHER ( &8k 16%2)  [#ZIXH & 8% d 16%2 2 YERC
17 149312—5300 TIE—IN (RUBBER) ¥ ek 2 LW
18 |41720-5040 BRACKET, SPOT LIGHT AT R A 1 N
19 [GB/T6170 M10 NUT (M10) INFABERE M10 4 ST H iy
20 |35510-5030 SPOT LIGHT ST 24 4 prd LW
21 |35620-5040 REAR TURNING LIGHT Ji e ) KT 2
22 |GB/T6187 M5 LOCKNUT, FLANGE (M5) INFRVE LTS IR B M5 2
23 35710-5040 TAILLIGHT Ja )] (JUTE 9605) 2
24 [35720-5040 BULB Ja AT KT 2

42




F21 3&EMitk BOARD ADORN

43




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS

1 |GB/T823 M6%16 SCREW  ( M6%16) TRl N SRR ETME 16 12

2 19011-060120 RUBBER WASHER & 6 BRI $ 6 12

3 |43510-5040 FOOTREST BOARD (R) A S TEVER AR 1

4 143410-5040 FOOTREST BOARD (L) e SRR AR 1

5 |GB/T6170 M5 NUT M5 INFIEERE M5 2

6 [47320-5040 ADORN PLATE FOR MUFFLER B itk 1

7 135900-5040 LICENSE PLATE LIGHT (JUTE 0636-P) e RE AT 1

8 [47310-5040 COVER OF REAL DIFFERRENCIAL  |JG A fh{ad & 1

9  [GB/T5789 M10%1.25%25 |BOLT, FLANGE (M10%1.25%25) INHREZE AR M10%1. 25%25 2

10 |82131-5000 HITCH BALL 3500LBS a4 BR 3L B 3500LBS 1

11 |82132-5040 HOLDER BOARD, HITCH BALL S SN 1

12 |GB/T93 24 SPRING WASHER ¢ 24 HER b 24 1 i 25 R SL C A
13 [GB/T6171 M24 NUT M24 IR EE M24 1 It 4= 3R K Aot
14 |GB/T6187.2 M10%1. 25/LOCKNUT, FLANGE (M10%1.25) INFRETHA EAE REM10%1. 25 2

15 |47600-5040 FRONT PLASTIC COVER A B AR 1

16

17

18

19

20

21

22

23

24

44




PFEZET E TOOLS COMP

F22

45



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |86591-5000 BAG, TOOL bl ZE 1T H A 1
2 [86511-5000 WRENCH, PLUG KALFELTE 1
3 [86512-5000 WRENCH PLUG, TIRE BhER 1
4 [86561-5010 SCREWDRIVER Py I 1 1
5 [86531-5010 SPANNER (12-14) JFRRT (12-14) 1
6 |86532-5010 SPANNER (13-15) FFOHRF (13-15) 1
7 [86544-5010 SPANNER (5. 5-7) e F  (5.5-7) 1
8 [86541-5010 SPANNER (8-10) MR T (8-10) 1
9 [86542-5010 SPANNER (14-17) MEfERF  (14-1D) 1
10 |86543-5010 SPANNER (17-19) HEfElRF  (17-19) 1
11 [86554-5010 INNER HEX SPANNER (10mm) W NFERTF (10mm) 1
12 [86553-5010 INNER HEX SPANNER (8mm) WAART (8mm) 1
13 [86552-5010 INNER HEX SPANNER (6mm) N NAIRT (6mm) 1
14 865515010 INNER HEX SPANNER (5mm) W NARTF (5mm) 1
15 [86500-5000 TOOL BAG ASSY, WITH VEHICLE BEZE T HASA A 1
16
17
18
19
20
21
22
23
24

46




F23  #7iA

LABELS

Operati l;?

the age of 16 increases the chances
of severe injury or death to both
operator and passenger,

NEVER operate this vehicle if you are
under age 16

this UTVif you are under

®VEHICLE must be stopped before
shifting select lever.

@ Shifting into or from reverse or park
is impossible without applying brake.

cause the tire to dislodge from the rim.

Lm@o@"m. CAN RESULT IN INJURY

OR DEATH!
OPERATING TIRE PRESSURE SET WHEN TIRES ARE
COLDMAX FRONT36 )

MAX REAR 36.0P5{250Kpa)
Never set tire pressure below minimum.it could

MAXIMUM VEHICLE LOAD:594 1BS(270.0Kg)

l

A ¢
®
@
.éﬁ
L]




CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q TY

REMARKS

68415—5040

WARNING LABEL, PASSENGER

He B AR

68416—5000

LABEL, AGE LIMITED

S B A I

68521-5000

LABEL, GEARSHIFT

B e

68717-5040

LABEL, TYRE PRESSURE

IR AR

68513-5010—-XY

MARKS, HEAD COVER

S ERIK AR XY

—_ = = =] =

N2 Ho ol BN NepiN o) I I NOCRN B\

—
o

—_
—_

—
[\

—
w

—_
N

—_
(@)}

—
o

—_
-

—
0

—
©

\)
(e)

[\
—

\&)
\)

[\
w

[\
i~

[\]
Ol

[\)
3

48




